Model © "
BL54 BLADE - |

L Parts List

il

Grazer Division; Ingersoll Equipment Company
_ Winneconne, Wi 54986

REF, RO, PART NO. NO. REQD. ___DESCRIPTTON
1, - 440-0000 i 54" Blade
2, 440-000t 1. Pivot Mount .
. 3 4400002 1’ 544 'Blade, Motnt
k, Iho-000k - 2 Siid Plate
5. L40<0003 1 Réplaceablg Blade
6. 440-0005 - 1 Bushing :
: 7e 900-5516 2 Sprng . |
'8, 900-5536 2 Pin 3/8 H
9. 900-5607 A Pin 1/2 )
10, 900-5520 | b3 . "Hair Pins . .
11, 900-6178 .2 ' 3/16 Cotter Pin
12, 900-6125 6 A 1/2-13 Nut .
i3, 30000135 2 ’ Bushing .
14, 900-6127 2 1/2 Lock Washsr.
15,) 900~6126 1 1/2 Lock Nut
16, 900-6128 2 1/2 Flat Yasher
17, 900-6130 2 1/2-13 x 1-1/2
. 18, . 900-56131 2 1/2-13 = 2-1/4
19. 900-6132 . 1 1/2-13 x 3
20, 900-6050 7 5/16-18 Nut .
21, . 900-5057. -7 , 5/16-18 x 1 Carg. °
, 22, 900~6003 2 . -3/4 Masher
23. 9006051 7  '5/16 Lock Washer

o et




SB51 SNOWBLOWER

1983-1985

J : Models
, .. SB5I SNOWBLOWER - |
- LT : REF, , PART. o, ' »
'g : . . REED. DESCRIPTIONS
1. . 630-0000 1 SNOVBLOWER HOUSING.
- 2. 430-0001 1 AUGER
1. LI0-0002 1 CHUTE
- v &, b30-0002 1 ,SHOV DEFLECTOR
o ‘ - . ‘8. T BIA0-0004 - 1 . BLADE
‘ e 6. L30+0005 1 SHOW RETAINER
~ - Parts L| t 7. 430-000% 1 CHAIN GUARD , -
s > 8. L20-0007 1 BELTCUARD. (u-;d)u‘lth ele. cluthod nowers
N . . only)
- - ¥ 9. 430-0008 1 BELT RETAINER (used on ur.tuniul
‘ . clutehed mowar only)
10, 430-0009 2 CHUTE 1DCK LINKACE . .
11, 430-0010 1 HANDLE
* o 12, L30-0011 1 CHUTS 1nex
- 13. 900-5579 { CHUTE 10CK SPRING
= ! / 14, 430-0012 2 EXTINDER 2RACES
Al - 15. 430-0013 1 A.H. FXTENDER
16, L50-0014 i L.H. EXTENDER
. 17. L0-0015 2 BLADE BOLT
b 18, 900-1 508- 1 . AUCER SPROCKET
" . 19. 9001507 . 1, IDLER SPROCIET .
. 20, 900-1 505 1 DRIVE SPROCKET
21, 430-0016 "1 IDLER SPROCXET BUSHING
22, 500=1005 1 CHATN .
- ’ 23. - $00-)509 2 © 3/4 BEARING :
) s . 24, 900-3%08 _. .4 J/u EEARING FLANGE
. 28, 900-3512 2 11n. BEARING
26. 900-3511 LY 1in. EEARING FLAMGE
272, 430-0017 2 SKID SHOES
28, 900-5519 L PIN ‘
29. 900-5520 t HAIR FEN
0, 430-0018 It SHAFT
f S 3. $00-2510 i PULLEY
Grazar Division, lngersoll Equipment COmpany ) "
.. Winneconne, WI 54986 . . T ,




fioavr vgy " moo-s4oz

4‘.&%35.

W

4

snsnsuovvhkowvsn

1986-1987 -

' 3/16 x 1-1/4 Cott, Key

Al

REF. NO. PART NO. ' '* _ QTY REQD,’ DESCRIPTEON -
1. 430-0000 ) 1 - Snow’ Blower Houslng
2, 4300001 1 Auger
3. 430-0019 - 1 Chute - }
A, . 4§30-0003 1 Snow Deflector’
- 5, 430~0004 ) 1 Blade . -
6, - 430-0005" 1 Snow Retainer
7. 430-0006 1 Chain Guaxd. .
- 8, .- . b30-0007 Belt Guard (Ele. clutched
S ' ' ‘mowers only)
9. 430-0008 -1 * . Belt Guard ( Mech. clutched
' ‘ - mowers only)
10, "430-0020 2 Chute Clamp )
- 11, .‘ 430-0022 1 Cable Retainer
12, . 430-~0023 1 Cable Pulley
13, 900-5600 . 1 Spring
ih, 430-0012 2 Extender Brace
15. . h30-0013 i R. H. Exterder
16. - L3o-0014 - 1 L. H. Extender
17. . 4306-0015 2 Blade Bolt
- 18, . 900-4 508 " - 1 Auger Sprocket
19. © o 900-1507 1 Idler Sprocket
20, . 9001506 -1 Drive Sprocket
21¢° 430-0016 1 Idler Sprocket Bushin
22, 900=1006 1 ' Chain :
23, . 900-3509 2 . 3/4" Bearing.
24, '~ 900-3508 b 3/4" Bearing Flange
" 25, " 900-3512 -2 i" Bearing
26, 900-3511 4 {" Bearing Flange
27, 430-0017 2 Skid Shoes ,
28, . . 430-0021 1 Cable Pulley Support
29, 4300024 1 Hamile
30, S 430-0018° 1 Shaft
~ 3. ‘ . 900-2510 -1 Pulley
32, . 430-0025 - - 1 Cable Clamp
33, 900-5601 - 2 Wing Nut
_BOLT SIZE PART NO, WHERE USED (SEE PARTS LIST)
1/8-20 x 1/2 Hex $00-6030 Ref. No, 7-8-9 -
- 1/4=20 x %/u_ " 900-6039 noon g-11-28
1/4-20 x B/4 Carg, 900-60140 ey
1/4-20 x 1 . Hex 900-6031 m o 3p
1/“"‘20 X 1‘1/1"’ " 900—601}1 "n.-on 3
1/4-20  Nylon Nut ., - 900-6027 noow 49
1/u-20 | Nut 900-6026 non 3Eu7uB-9.32
1/4 | lock Washer  900-6028 now 3 £.9.8-9-11-28-32
1/4 Flat Washer  900-6029 L L ‘
5/16-18 x 3/4 Hex - 900-6054 noon flag 5=16-204-26
5/16-18 Nut 900-6050 woom {lq 5-16-24-26-27
5/16 .  lock Washer  900-6051 woow 4lq5-16-24~26-27
3/8-16 x 2-1/4 900-5084 oo 21 :
3/8-16 " Nut 900-6075 "o 2
3/8. . lock Washer = 900-6076 L ]
. 3/8-16 x 1 Carg. '900-6081 “ on 27
3/8 . Flat Washer 900-6077 . "oow 21
900-6175 "ov 29




’ -y . -

-

- $B5| SNOWBLOWER ‘ " 1988 AND AFTER

Part . ‘ ‘ Part . . o
['t,m No. Deucflptinn ‘ Qry. ' Item Neo, Description Qry. ‘M.,
1 4300000 Snow Blower RHousing 1 20 | 9001506 Drive Sprocket (1800)" 1 .
2 | 4300001 | Auger 1 9001509 Drive Sprocket -(2000) 1 )
3 § 4300009 |  Chute T N 21 | 4300016 ldler Sprocket, Bushing 1 " Q “ 5
.4} 4300003 Snow Deflector ! 22 | 9001006 | . chain ' : 1 -
5 | 4300026 Snow Blower Bit . 1 23 | 9003509 | Bearing, 3/4" 2 » ,
6 4300005 Snow Retalner 1 24 1 9003508 Bearing Flange, 3/4" . 4 o
7 | 4300006 Chain Guard _ 1 | 25 | 9003512 | " Bearing, 1" . 2 Lo .
8 | 4300007 Belt Guard’ Bt 26 | 9003511 Bearing Flange, <1" 4- . e
;9 | 9005602 Cable, 1/8" x 84" 1 27 | 4300017 5kid Shoe 2 ’ ~ ‘
10 | 4300020 -| cChute Clamp 2. 28 | 4300021 Cable Pulley Support 1 ' .
11| 4300022 Cable Retalner 1 29 | 4300024 Handle 1 , * i
12 |7 4300023 Cable Pulley 1 30 | 4300018 | Shafc’ 1 . . \
13 | 9005600 Spring ' 1 31| 9002510 Snowthrower Pulley (1800)] 1 T . ) .
14 4300012 | Extender Brace 2 9002544 Snowthrower Pulley (2000)| 1 ‘ ¥ L
15 |, 4300013 Extender, RH i 32 | 4300025 Cable Clamp 1 - .
15- | 4300016 Extender, LK 1 33 | 9005601 .|  Wing Nut 2 - v -
. 18 ‘9001508 .| Auger Sprocket 1 ' eD5209 | 1/2 L'i.nki,ﬁ #0 (2000)" 1 ’ ! 1 - .
19 | soo1s07 ldler Sprocket 1 ‘ o . . ' -
‘ : . . .

[N

.




— — " . EDLELECTRIC DECK LIFF

N [

. Models
. . K , \
- EDL,BEPL,BECPL ELECTRIC DECK LIFT al
Ca Parts LISt oo ‘ S I REF, NO, PART NO. NO, REQD, - .- DESCRIPTION .
T : L ' ' - ‘ < , ‘ K : 900-2033 1 — Actuator.
‘ - S A g ' S 2 450-0000 . 1 Actuator Mount oo
3¢ © Ls50-0002 1 Deck Iift Adapter -~ -
b, T 450-0003 1 1 - Cable Mount ENoae
e " 4500001 1 Cable Mount (Side) -
6. : 900-5589 . - 2- Cable pulley
T , 900-5503 2 U~Bolt (cable). -
8. 900-5593 , 2 * Gable Clamp
% 900-5592 1 U-Bolt {Actuatox)
10. .7 900-5599 2 . Cable Thimble
1. 900-6026 3 1/4-20 Nuts
12, . 900-6028 . 3. 1/4 Lock Washers
13. . . 9006039 . 1 1/4-20 x 3/4
; | T 900-6031 2 1/4-20 x 1
> : 15. 900-6056 - b .5/16-18 x 1~
" ‘ T - . 900-6061 2 - 5/16-18x 2 -
S : ' : R v 8 o 900~6050 6 5/16-18 Nut
18. .  900-6051 6 . 5/16 Tock Washers
. : : L 19, . 900-6436 . © 1 1/2-13 x & .
- 'Grazer Division, Ingersoll Equipment Company . . ‘ 20, 9006126 1, 1/2-13 Lock Nut
: ' Winneconne, WI 54986 ~ : o




b e

REF.”

—h
OWED O WA = e

—
-l

[
@~ DA bW

L 19

— ok b b b — -
MBONPOCOIONDWN~

. PART NO.

113-"207
C 44489

131- 938 .,

C . 43967
-C 43858

C 43375

C 43992
13- 3
131- 934

.C 43962
- C 43964
13- ° 1+
C 43963
L113- 219

131-1352
C 43951
C 43960
C 43412

" COVER -solenoid . ... . ... e e e e e e s .

.- BOLT - 1/ .- 20 x 1/2"

193-1000

C 44361

" C 44364

C 44367
132- - 6

¢ 33024

*- PIN - pivot
PiN - cotter 1/16'* x 5/8™ .

r,.sl

C 43966

C 43983
193- 1000
C 43969

.- 129- 101
192- 19
13- 1.

131- 834

113- 3.
. 43965

33744
143985

00000

- NUT - 1/4"" - 20

44495 .
44471

DESCRIPTION

 SPACER ... ... .. e, e SR
- "STRAP - lift

‘BOLT - 1/4"' - 20 x 3/4"" .

' SWITCH - limit

_ BEPL ELECTRIC DECK LIFT

' (1890, 1890K, 1890V - Optional)
: WINCH -

BOLT - 3/B" - 18 X 19 it

SCREW - 3/8" - 16 x 1™ socket head

NUT -3/8" -16flange lock . - - - .o o v e e i i e i e es

MOUNT - winch ................. I e TN .

WINCH .- deck lift . ... ..... PP e R I
CABLE; : :

.................................................

...........................

----------------------------------------

BOLT - 1/4"" - 20 x 3/4" . . e e
NUT-1/4" -20flange 1otk . . ... .. .. vt i it
GROMMET - 1" x 7/8"*

MOUNT -solenotd ... ... .. ¢t e e s
BOLT -3/8” -16x2" ........... R R RIIA
NUT -3/8"-161lock ............. N

.....................

DECAL - "Power. Lift" . .......c0i ittt
NUT - #10 - 32 .

N 1Y e 1 1 T+ 2
MOUNT - trip arm

............................................

..........................................

................................................

@ m BB 4 ® & & ® & & 4 mow om W & ow o T4 B4 s oo

ELECTRICAL ASSEMBLY N

SOLENOID - 12V
STRAP
BREAKER 240 8mp, 12V ... ieennns e aaecannss
NUT - #10 - 32 |

............................................

HARNESS -wire......... .

............................................

R T T T e T I

...........................................

LOCKWASHER - 1/8" L ...\ttt
BOLT - 1/4° - 20 x 1/2"
NUT - 1/4'* - 20 flange

4 4 % 8 5 p s m oW sim o mom o m b oEo2we o m 4E EE BE FEE R oA
........................................

&+

BRACKET - switch . “

------------------------------------------

--------------------------------------------

SWITCH - it .. . e i i e it it et it
DECAL - switch identification
NUT - 15/32" - 32, switch

----------------------------------

MR A NNNDRO®=N AR

....................................




GROUND g acy

YELLOW

STARTER

;‘ ORANGE

- == = =] 1 mliih i §
SOLENOID =

BATTERY

REF,

r

B

N OB W N o

. — = - A
N=OODO~-LOO WK =

PART NO.
C 45697
C 45700
C 29804
195- 2067
132. 320
113- 426
131- 1182
C 45768
113-7 103
131- 911
C:'45766
C 45708
C 45705
C 45775
C 45780
C 44495
C 30261
C 30260
C 24813"
C 31948

"WASHER,- 1/2"

HARNESS - win_a

 BECPL ELECTRIC DECK LIFT
QYUNbER STYLE |

" DESCRIPTION

MOUNT - cylinder
BAR - cross ‘
PIN - clevis 1/2"" x 2-1/2"

PIN - cotter 3/32°° x 3/4"

BOLT - 1/2" - 13 x 2-3/4"
NUT - 1/2” - 13 lock
LINK - spacer

NUT - 5/16'" - 18 flaride tock
SHIM - cylinder mount
CYLINDER - lift

..................

..........................................
..............................................

'BECPL ELECTRICAL SYSTEM (DECK LIFT)

" CYLINDER STYLE
4

SWITCH
NUT - 15/32"" - 32 with boot {switch mounting}
DECAL - lift switch.......... PR e
HOLDER - fuse '
FUSE = 30 amp -
CONNECTOR - wire harness
CONNECTOR - lift actuator

'
¢
.
- -
i
-
o~
N
-
-

“BOLT - 5/16™ - 18 x 17" ... ... ... e

........

............................................

-

[

— ek B b aud ek b b

Qn




Q| GROUNDS MOWERS

Models

* VACOLVACOI6 VACUUM BLOWER
~ VACO3 GRASS BOX
VACBX GRASS BOX =
VAC04 BARREL COLLECTOR (AIR COOLED
' ‘MOWERS) f

~ MOWERS)
GRASS BAGGER

: Parts ‘_ Liét

',""*’VAc045 BARREL COLLECTOR (LIQUID COOLED .

Grazer Divlsion Ingersoll Equlpmem COHpany
‘ WIrmeoonne W|'54986

.. TABLE OF CONTENTS

VACOLVACOI6 VACUUM BLOWER .............ooviiinrrnena., Vv D
YACO3 GRASS BOX ............ e to D5DT
VACBX GRASS BOX ... PO R SR SETTOURORRUUPPRRT DI0-DI2
YACO4 BARREL COLLECTOR (AIRCOOLED MDWERS) UUOPRTRTRPRPIORPO Ve D3
YACO45 BARREL COLLECTOR (QUID COOLED HOWERS) .............. R DI4

- GRASS BAGGER ... T e, DIS




B WARNING

SPINNING BLADE

WHEN THE VACULA BLOWER 3 REMCVED

FROM THE MOWER DECK, REPLACE T
WITH THE DISCHARGE GHUTE
CONTACT CAN ILURE

I]B K1 DFEHME MOWER UN[ESS
THIS-GUARD OR ENTIRE GRAS
CATCHER IS [N ITS PROPER I’LRDE

REF.

XN O R WN o

'
PART NO.

C45778

. C45779

C46258
C46308
C37494
C46264
28277
28817 -
C45919

- 219-37

€44100
C27697

' C28226
.C38405

83-55

C29581
113-132
195-102
192-19 .
129-101

N33

11-203
131-176

13-103 -

38398
192-20

113-102
C38864
113-233
195-103

131-1352 -
. C45820

C16714
C16745

' 195-533

C38575
NSS
C38401
C38408
C46298
187-1036

" Ca37837

C37707
C46302

. C379856
- €38407

€37762

' C38406
C46301*

C46300"

* HOUSING - blower (_for 62" Deck)

" WASHER - shim . 135"

" BOLT-1/4"-20x 1-3/4

LOCKWASHER - 1/4" ... ................... e e :

- PLATE - bearing

PULLEY - mower 6.5 (VAC016) 62" Deck

- VACO1, VACO16 VACUUM BLOWER

DESCRIPTION ‘
HOUSING - blower (for 42", 52" Deck)

BLADES - blower . .. ... . e e
11D - blower {includes decals)

DECAL - "DANGER" .. ... oL .. .ol i,

DECAL - "WARNING" .......... [T N
FLANGE - bearing (early production) . ... ... ...
BEARING - 3/4" with lock collar {early productlon) ................ .
BEARING - flange (current production) . .....7............ e e
" FITTING -grease 1/4"-28 x458% .. .. .. ...... .. . ... . oo ol

FITTING - grease 1/4" - 28 x 1-5/8" (in lower beanng) e

WASHER - shim .036"
PULLEY - drive . .. e
SCREW - set 5/16" - 18 x 5/16"
KEY - 3/16" square x.1" *:

WASHER - B/ 168" x B3/4" . . . e
NUT - 178" - 20 . i i e
BOLT - 1/4" - 20 X 3/4 .. ... i it i e
BOLT.- 5/16" - 18 x 1" carriage
NUT -5/16"--18 lock ... .. ... et et ae e
BOLT - 5/16"- 18 x 1" .’ s

LOCKWASHER - 5/16" ... . .. e e
BOLT-5/16"- 18 X' 3/4"
PULLEY - idler
BOLT - 3/8"- 16 x 1-3/4" ........................................ -
WASHER - 3/8" . . e e e .
NUT- 3/8" flange fock . .................... P VO
ARM - idler {includes bushing) {current productlon) s A I
_BUSHING - straight sleeve : X
BOLT-shoulder ......... ... ... .. .. ... ... T e
WASHER- 1/2" ... ... ... ... .. ... I A e
BRACKET - tightener, idler pulley (early production) . ... ................
ARM - idler (early production) (use C45820 C16745, 195—533 131-1352) . ...
BUSHING - idler arm, flanged
SPRING - idler arm
GUARD - belt . . .. e e
SCREW - 1/4"-20 1/2 tappmg
SPRING - TetUTN . .. .. . e e .
BELT - A39.38" (VACO1) 52" Deck (all except 2000 serles) ........ . _
BELT - A45.5" (VAC016) 62" Deck (all except 2000 series)
BELT - A38" (VACO1} 52" Deck (2000 series)

BELT - A44" (VACO16) 62" Deck (2000 series) . .............. e
BELT - A35" (VACO1) 42" Deck: ...\ 'ivveueiiirenni ey e
BELT - A34" (VACO1) (use with 42T12 Deck) (12.5 hp tractors) B

PULLEY - mower 5.5 (VACQ1‘) 52"Deck ............. e ..

* Special Pulleys
Used on units wnth AGRI- FAB or Chatn dnve .




GRASS DOX

R R N R

REF, NO, PART NO. NO. RERED, . DESCII PTION 1983-1985 S |
1. ,20-0000 1 GRASS BOX 1986-1989
2. ° 420-0001 1 . DOOR. ‘ .
3 420-0002 1 DOX MOUNT
L, 420-0003 2 . DOOR LINKAGE | : .
L20-0004 1 HALE . TUBE 11 BUSHEL MEIAL GRASS BOX
6. 420-0005 - 1 PIVOT PIM’ '
7. $00-5550 2 HOSE CLAMP .
8. 900-5;05.3’- ‘ ! HOSE Part . Part .
9. 900~ ' 2 HANDIE GRIP . . 1tem No. Description Qty.
10, . 900_§551’» . 1 . YENT BAG . Item ‘Nq. lDescription Quy et P
ii. 900-555 1 SPAING "1 | 64200000G | Grass Box - Y T11 {coocossse | spring 1
12, 900-5557 s BAC ROPE 2 | Gu200001 | Door 1 12 | 38002¢ | Flatwasher, S/16" 12
13. 900-5558 1 HALE.TUBE ROPE ‘3 G4200002G | Box Mount .. ‘1 13 | 35002C - Lockwasher, 5/16" B
- %4 | G4200003L | Doar Linkage, LH (Shown) 1 1% | JTI06H5C | Wex Cap Bolt, 5/16-18 x
N ‘2 . | c4200003R | Door. Linkage, RH- 1. - 11/6 ' ya2f
) 5| 4200004 | Male Tube 1 15-| 33002C Hex Nut, 5/16-18 B
6 | cu200005 | PLvot Pin 1 16| 38004C Flatwashér, 7/16" 2
7 | €9005550 | Hose Clamp 2 17 | 49023 Cotter Pin, 1/2" x 1" 2
e | coo0sss2 | Hose ' 1 18 | 31105H5C | Hex Cap Bolt, 5/16-18 x 1" |4
9 | 65005500 | Handle Grip 2 19 | 31103H5C | Hex Cap Bolt, 5/16-18 x 3/4"| &
10 | 69005558 | Male Tube Rape 1 ' .

A\

[y

R
W

MR

o g §‘
NN

ALY
AN
M




. 11 BUSHEL VETAL GRASS BOX

19901995

N

N

TN

)

NN

W

-
o

" Parc . . Parc i - .
Ites Ho, Descriprion o 'Q;y. Itenm " ho.. Descriptlon . Qey.
1 { 64200000C | Grass Box 1 12 | 38002C + | Flatwasher, 5/16" 12
2 |:C4200001 | Door 1 13 | 3s002¢C Lockwasher, 5/l6"° §
3 | 642600026 | Bux Mount " 1 14 | 3110655C | rex Cap Bolt, 5/L6-18 x
4 |'c4200003L | Door Linkage, LH (Shown) 1 , 11/ : 2
G4 200003R | Door Linkage, RH 1 15 | 33002C Hex Nur, 5/16-18 8
5 | 4200004 | Male Tube 1 16 | 38004C Flatwasher, 7/16" - 2
6 | G4200005 | Pivot Pin 1 17 | 49023 - fotrer Pin, 3/16" x 1 1/4" 2
7 | 69005550 | Hose Clamp 2 18 [ 3110SHSC | Hex.Cap Bolt, 5/16-18 x 1" 4
8 | 9005552 | Hose, 55" 1 19 | 31103H5C | Hex Cap Bolt, 5/16-18 x 3/4" 4
9 {G9005500 | ilandle Grip z 20 {49043 Cotter Pin, 1/8" x 1™ 1
10 | G9005558 | Hale Tube Rope 1 21 | 318001C Flatwasher, 1/4" 2
11 | G9005556 | Spring 1 *22 | G4200006 | Pin. Grass Box Door 1




B g
‘VACBX VACUUM BOX. - 1996 AND AFTER
BOX ASSEMQLY . ‘ _
1 £46292 - ROD - door release LH. (shown) ...... ... ... .. ... .. . o v i, 1
1 C46124 ROD - door release RH. ...... e e e e e e 1
. -2 21341 CLEVIS - 3/8™ .. e e 2
3 129-163 L - . O 2
4 46126 TDOOR - FBAF i .. e s 1
5 C46131 PANEL - 10D .7 . . e 1.
6 C46134 SHROUD - exhaust . ... ... i i et 1
L7 C46135° DEFLECTOR - exhaust ............. ... e 1
8 ~C46136  +  INDICATOR -airflow . ................ IO S 1
.9 C46139 PANEL - side LH. . .-..... e e e e R S 1
10 C46140 PANEL -side RH. ............ P L 1
1n - C46146 SO PANEL - front . . o e e 1
12 C46268 © PANEL - bOttOm . ... i e 1
13 €46180 HANDLE - BOX . . ... .. e e e e et et e T
14 C46009 GRIP-handle . ....... ... ... .. .. i e 1,
15 141-54 PIN - clevis 3/8"x 1" .. ... .... ... ............ e 2
16 132-321 PIN = cotter B/32" X 1" e e e 2.~
17 © 195-2067 WASHER - 1/2" L e e 2
18 ¢ 13882 PIN - roll 3/96" X B/4" e e 2
19 . C46168 BRACKET -door hinge ... ...........ooiiiiinnmnnneons e - 2
20 175413 L BCREW - B/ 16" - 1B X 3/ i e e e C2
21 131-C2 NUT-58/18"-181flange lock . ... .. ... . . .. i it iinn 26 -
22 | C1e573 SPACER ... e .2
23 113-209 . BOLT - 3/8" - 16 x T-1/2" . . e i e et e e e 2.
24 195-525 WASHER - 3/8™ . . ... . e 4
25 131-1362 NUT-3/8"-16flangelock . . ... .. coiin it c i es 2
26 ca6111. . BRACKET - box hinge ........ et e e e 2
: 27 M-132 BOLT - 5/16"- 18 x 3/4" carriage .............cooiiinimnnnnnnn, 8
‘ 28 C46169 BRACKET. --corner .. ....... T VR AU .2
29 175-454 SCREW = 1/4% - 20 X /8" i e e 28
30 - 175-405 SCREW - 1/4" =20 x 1/2" ... . . v it ia et 8 .
31 . 13121351 © NUT-1/4"-20flange lock ... ... i oo . 8
.32 121-2 BOLT-1/4"-20x1/2"flange lock .. ......... ... ... ... ... iiiii.un 7
© 33 192-19 LOCKWASHER - 1/4" .. .. ... . . . e i e P SR ;
- : L 34 129-101 NUT-1/4"-20....... e P I
: ¢ : ' . _ - 35 C46282 .DECAL - "WARNING" flying objects ................ f e e 1
| & WARNING | ) g \% ) 36 c46283 DECAL - "WARNING" stand clear . ...........0 . ... e nene e 1
e S (39) | o | | -
A WARNING

L e e b L L™




RSO N B WNN = -

'PART NO.

C46107
C46483

" C46108

C46184
C46110
cagtn

-.C46114

C26020

'C46122
/casISe
C46160 -

C38419
C46164
113-104
13-102

1 192-20
192-103

131-C2

195-533
132:310
M-132 .
187-1036
c38434

C46174
C46176

46380
176454
. 1311351

195-104
" C46359

C46360

129-103

M-31

19221

DESCRIPTION

MOUNTING FRAME AND TUBE

VACBX VACUUM BOX

RAIL - LH. VACBX (shown) .. .. ... e [ P

RAIL - L.H. VACEXD

BAIL -RH. VACBX (shown} . .. ............. R, e

RAIL - R.H. VACBXD*

CHANNEl:ud*rea
HINGE - box .
LATCH - box
GRIP - handle
ROD - hinge .

COUPLING - tube
ARM - coupling mounting

TUBE .......
PLATE. - stiffner
BOLT= 5/16" -

BOLT - 5/16" -
LOCKWASHER -

NUT - 5/16" < 1

2

................................................

18x 1-1/4" ... ... e e :

BXI/A". e [
/16" e

. WASHER - .375" ‘ ' -

8flangelock ............. S e, PR

WASHER - 1/2" : . ‘ i

PIN - cotter 1/8"x 1"

BOLT - 6/16" -
SCREW -1/4" -
SPRING - latch

ANCHOR - latch
ANCHOR - pawl .....

PAWL - latch

"SCREW- 1/4" -
. NUT-1/4"-20 flange lock .. ..... s R

..............................................

18 x 3/4" Carmiage ..............- A e '
20 X 1/2“ (not shawri) replace fender SCreWS ... ........ '

e R R R R R R A R
R N N A A B B R R L PR R I I IR I
.................................................

20 x 3/8"

WASHER - .406 !

CLAMP - hose B" (includes knob)
KNOB - clamp -

NUT - 3/8" -

~BOLT - 3/8 - 16 x 1" carriage
© - LOCKWASHER -

...................................
................................................

3/, P e




Part

CVACO4 BARREL COLLECTOR - AIR-COOLED MOMERS

Iem ‘No. Description Qty.
1| G2005726 | Barrel 1
2 | c4600000 | Barrel Mount (Alr-cooled) 1
3| c4600002 | Handle 1
4 | G46000QL | Barrel Mounting Bracket 1
5| G9005615 | Fas-tatch Pin 2
6 | G20000L5 | Body Mount Washer 2
7| C9005727 | Barrel Lid 1

'Pétt, ‘
ltem No. Description Quy.
8 | G4600009 | Deflector 1
9 | 64600004 | Screen 1
10 | G4600003 | Barrel LLd Mount 1|
11 | G9005569 ‘Spring 1
12 | 600225 Hose Clamp 2
13| G90Q5552 Hose 1
3
%<
;
i
i
;
;
'
i

" GVAC04S BARREL COLLECTOR - LIQUID-COOLED MOWERS

i

41954

. Pant Pan .

Item No, Description - Q. Item No. Description Qly.'.
1 G9005726 | Barrel ., Jot 8 | G4500009 | Deflestor 1
2 | G4600005 | Barrel Mount (Liquid<cooled) {1 9 | G4600004 | Screen. “

3 | G4600002 | Handle 1 10 .| G4600006 | Barrel Lid Mount i
4 G4600007 | Top Mount 1 11 - | G9005569 | ‘Spring 1

"5 | G4600008 | Botom Mount 1 12 | 00225 Hose Clamp 2
[ 49207 Hair Pin Cotter, 12 G%005815 | Hose ' 1
- JA20x2 102" " 1 14| 69005727 | Bacrel Lid |

Clevis Pin, 172" x | 1/2* 1 '

-«

]

ot

[




‘PART

CRASS BAGER

OO

' 900-6054 .

NO. .
o, - REQED DESCRIPTION
{ * . .
1. 410-0000 1 GRASS BAG HANCER
2. 410-0001 1 ' VERTICAL ARM
3 - 1100002 1 - ~ HORIZONTAL ARM .
L, 410-0003 1 . ' HANCER BRACKET
5. 4,1 0-000L 1 YAC HOSE SADDLE .
6, 51 0-0005 1 REAR MOUNTING BRACKET
7. -900-5555 2 PINS -
B, 900-5520 L2 HAIR PINS
9, 900-5550 . 2 HOSE CLAMP
10, 900-5551 1 HOSE
11. - 90Q-5553 - 1 BAG
Cbg 9006050 6 5/16-18 © Nut .
- i:q.'c 900-6051 . g /16 10CK WASHER .
& )

5/16 .
5/16~18 x 3/ BOIT




